) HORWIN

Sl(3PLUS

Ersatzteilkatalog




Inhaltsverzeichnis

Motor

Lenker

Bremse
Stolddampfer vorne
StoRdampfer hinten
Vorderrad
Hinterrad

Rahmen

Stander
Verkleidungsteile 1
Verkleidungsteile 2
Sitzbank

Akku & Kabelbaum
Label 1

Label 2

J HORWIN

o b~ W

oo

12
13
15
17
18
20
22
23
24
25



Motor

Nr. | Beschreibung Artikel Nr.

1 Engine (including sprocket/screw nuts) 10000-TBC4-E000
2 Front pulley 20211-TBC4-E000
3 Hexagonal flange bolt M10 * 105 (white) 95801-10105-00

4 Hexagonal flange nut M10 (black/self-locking) 94051-10070

zJ HORWIN 3



Nr. | Beschreibung Artikel Nr.

1 Handle cover 41110-TLA3-E000
2 Handle top cover 41100-TLA3-E000
3 | Handle lower cover 41200-TLA3-E000
4 Right switch combination 14220-TLA3-EQ0
5 | Left handgrip 33110-TLA3-E00
6 | Left rearview mirror 51100-TLA3-E000
7 | Right rearview mirror 51200-TLA3-E000
8 | Instrument/display assembly 16100-TBC4-E000
9 Handle assembly 33100-TLA3-E000
10 | Left switch combination 14210-TLA3-E00

i) HORWIN




11

Latch segment

33131-TLA3-E000

12

Self tapping clip ST4.2, 65Mn

97501-04000

13

Self tapping flat round head screw M4.8 * 16 (black)

90903-45380

14

BOSS self tapping screw 4 * 12mm (black)

90903-34380

15

Hexagonal flange bolt M6 * 16 (black)

95801-06016-07

J HORWIN




Nr. | Beschreibung

Artikel Nr.

1 Brake assembly

2550B-TLA3-E000

2 Left brake handle lever

25705-TLA3-E000

3 Right brake handle lever

23705-TLA3-E000

4 | Brake pads front SK3 / SK3 Plus

25105--TLA3-E000

5 Brake pads rear EK/ SK

25101-EK3-E00

6 oil tube clamp on suspension

25127-TLA3-E000

7 | Wire hook on lower yoke plate

33203-TLA3-E000

8 Rear calliper

23100-TLA3-E000

i) HORWIN




Right brake upper pump

23500-TLA3-E000

10

Front calliper assembly

25100-TLA3-E000

11

Left brake upper pump

25500-TLA3-E000

12

Hexagonal flange bolt M8 * 40 (black + thread adhesi)

95801-08040-07

13

Internal hexagonal bolt cylindrical M8 * 20 (black)

96704-08020-07

14

Brake light switch SK-LH

26001-BLS-SKLH

15

Brake light switch SK-RH

26001-BLS-SKRH

J HORWIN




StoRdampfer vorne

Nr. | Beschreibung Artikel Nr.

1 Front fender green 40000-TLA3-E001-G7
1 Front fender black 40000-TLA3-E001-N10
1 Front fender grey 40000-TLA3-E001-N9
2 | Steering column 33200-TLA3-E000

3 | Steel bowl set 33210-TLA3-E000

i) HORWIN 8



Left front suspension

31100-TLA3-E000

Right front suspension

31200-TLA3-E000

o |on | B

Front side reflector

12610-TLA3-E000

7 Hexagonal flange bolt M6 * 16 (black)

95801-06016-07

8 | Internal hexagonal bolt cylindrical M8 * 45 (black)

96707-08045-07

J HORWIN




StoRdampfer hinten

Nr. | Beschreibung

Artikel Nr.

1 Left fork cover plate

46210-TLA3-E000

2 | Right fork cover plate

46220-TLA3-E000

3 Rear fork (including liner) Plus

32100-TLA3-E002-M1

Rear shock absorber

32200-TLA3-E00

Chaintesioner

32120-TLA3-E001

o | o | B

Hexagonal flange nut M12 (black / self-locking)

94051-12070

7 | Hexagonal flange bolt M12 * 60 (black)

95801-12060-07

i) HORWIN

10



Hexagonal flange bolt M10 * 40 (black)

95801-10040-07

Hexagonal flange nut M10 (black / self-locking)

94051-10070

10

Hexagonal flange bolt M6 * 12 (black)

95801-06012-07

J HORWIN

11




Vorderrad

Nr. | Beschreibung

Artikel Nr.

1 Front rim

22101-EK3-E00

Front tyre SK & EK Series

22102-TLA3-E000

Inflating valve

22103-TLA3-E000

Front wheel axle

22200-TLA3-E000

Brake disc

24100-EK3-E00

O |l | |W DN

Front wheel bush

24311-TLA3-E000

7 | Internal hexagonal bolt disc head M8 * 25 (step/black)

96707-08025-07

i) HORWIN

12



Hinterrad

Nr. | Beschreibung Artikel Nr.

1 Rear wheel rim (bearing sleeve, oil seal) 23101-TLA3-E001
2 | Rear tyre SK series 23102-TLA3-E000
3 | Inflating valve 22103-TLA3-E000
4 Rear axle including nut 23301-TLA3-E000
5 | Brake disc 24100-EK3-E00

6 | Left axle sleeve (rear wheel) 23311-TLA3-E000
7 | Right axle sleeve (rear wheel) 23312-TLA3-E000
8 Sprocket wheel base 21140-TLA3-E000
9 | Cushion 21142-TLA3-E000
10 | Cushion ring on sprocket wheel 21141-TLA3-E000
11 | Rear calliper bracket 23101-TLA3-E000

i) HORWIN

13



12

Synchronous belt

20210-TBC4-E000

13

Rear pulley

20212-TBC4-E000

14

Internal hexagonal bolt disc head M8 * 25 (step / black)

96707-08025-07

15

Hexagonal flange bolt M8 * 35 (black)

95801-08035-07

16

Sprocket wheel base bearing including sealing

21140-TLA3-B000

J HORWIN

14




Rahmen

Nr. | Beschreibung Artikel Nr.

1 Frame bottom plate 43300-TLA3-E000
2 | Lower cover of front cover 42300-TLA3-E000
3 | Saddle lock cable 50400-TLA3-E000
4 | Saddle lock set 50300-TLA3-E000
5 Frame assembly 30100-TBC4-E001
6 | Controller bracket 3018A-TLA3-E000
7 | Main lock 14100-TBC4-E000
8 | Horn 18300-TLA3-E000
9 | Alarm with 2 keys 18400-TLA3-E000
10 | Converter 4 cables 5V 13300-TLA3-E000
11 | Converter bracket 30160-TBC4-E001

i) HORWIN

15



12 | Installation assembly of instrument windshield 18100-TBC4-E000
13 | Windshield bracket 52105-TBC4-E000
14 | Left rear pedal 30410-EK3-E00
15 | Right rear pedal 30420-EK3-E00
16 | Rear fender bracket 46130-TLA3-E000
17 | Rear plate bracket 47100-TLA3-E000
18 | Controller 15000-TBC4-E000
19 | Center control 15200-TBC4-E000
20 | Hexagonal flange bolt M6 * 16 (black) 95801-06016-07
21 | Self tapping clip ST4.2, 65 Mn 97501-04000

22 | Self tapping flat round head screw M4.8 * 16 (black) 90903-45380

23 | Internal hexagonal bolt cylindrical M6 * 16 (black) 96704-06016-07
24 | Hexagonal flange bolt M8 * 12 (black) 95801-08012-07
25 | Hexagonal flange bolt M6 * 12 (black) 95801-06012-07
26 | Hexagonal flange nut M6 (black) 94050-06070-0A
27 | Cross recessed pan head small screw M4 * 12 (black) 90901-243G0

28 | Internal hexagonal bolt cylindrical M6 * 35 (color) 96704-06035-08
29 | Hexagonal flange bolt M6 * 35 (black) 95801-06035-07
30 | Hexagonal flange bolt M8 * 16 (black) 95801-08016-07

J HORWIN

16



Stander

Nr. | Beschreibung Artikel Nr.

1 | Main stand 30200-TLA3-E000
2 | Main stand rubber 30201-TLA3-E000
3 | Main stand spring 30210-TLA3-E000
4 | Side stand 30300-TLA3-E000
5 | Side stand spring 30310-TLA3-E000
6 | Side stand switch 14400-TLA3-E000
7 | Hexagonal flange bolt M10 * 25 (black) 95801-10025-07

8 | Middle support liner 30504-TLA3-E000
9 | Hexagonal step bolt M10 * 1.25 * 16.2-32mm (white) 95801-QBB1-A000
10 | Internal hexagonal bolt cylindrical embossed head 96705-06020-08

i) HORWIN

17



Verkleidungsteile 1

Nr. | Beschreibung Artikel Nr.

1 Front windshield 52100-TLA3-E000

2 Front panel 42100-TLA3-E000

3 | Cowl green 42200-TLA3-E000-G7
3 | Cowl black 42200-TLA3-E000-N10
3 | Cowl grey 42200-TLA3-E000-N9
4 Headlight decoration cover 42210-TLA3-E000

5 | Inner box 43100-TLA3-E000

6 Inner box connecting plate 43101-TLA3-E000

7 | Hook assembly 44300-TLA1-E000

8 Front storage box cover 43102-TLA3-E000

i) HORWIN 18



9 Front storage box 43103-TLA3-E000

10 | Fixing base of front storage box 43104-TLA3-E000

11 | Front storage bin lid lock 43112-TLA3-E000

12 | Foot plate 43200-TLA3-E000

13 | Left edge trim green 42410-TLA3-E000-G7
13 | Left edge trim black 42410-TLA3-E000-N10
13 | Left edge trim grey 42410-TLA3-E000-N9
14 | Right edge trim green 42420-TLA3-E000-G7
14 | Right edge trim black 42420-TLA3-E000-N10
14 | Right edge trim grey 42420-TLA3-E000-N9
15 | Headlight 12100-TLA3-E00

16 | Front left turn signal light 12210-TLAS3-E000

17 | Front right turn signal light 12220-TLA3-E000

18 | USB port 18200-TLA3-E00

19 | Self tapping flat round head screw M4 * 12 (black) 90903-44380

20 | Hexagonal flange bolt M6 * 16 (black) 95801-06016-07

21 | Self tapping clip ST4.2, 65Mn 97501-04000

22 | Self tapping flat round head screw M 4.8 * 16 (black) 90903-45380

23 | BOSS self tapping screw 5 * 12mm (black) 90903-25280

24 | Internal hexagonal bolt disc head M6 * 16 (step / black) 96707-06016-07

25 | BOSS self tapping screw 4 * 12mm (black) 90903-34380

26 | Self tapping flat round head screw M5 * 12 (black) 90903-45280

27 | Glove box lid spring 43113-TLA3-E000

J HORWIN

19



Verkleidungsteile 2

Nr. | Beschreibung Artikel Nr.

1 Central cover 45100-TLA3-E000

2 | Rear inner fender 46100-TLA3-E000

3 Dead plate of left side cover 45211-TLA3-E000

4 | Dead plate of right side cover 45221-TLA3-E000

5 | Left side cover green 45210-TLA3-E000-G7
5 | Left side cover black 45210-TLA3-E000-N10
5 | Left side cover grey 45210-TLA3-E000-N9
6 Right side cover green 45220-TLA3-E000-G7
6 Right side cover black 45220-TLA3-E000-N10

i) HORWIN 20



6 Right side cover grey 45220-TLA3-E000-N9
7 Rear center cover green 45300-TLA3-E000-G7
7 | Rear center cover black 45300-TLA3-E000-N10
7 Rear center cover grey 45300-TLA3-E000-N9
8 | Rear fender 46101-TLA3-E000

9 [ Armrest rubber 44201-TLA3-E000

10 | Storage box 44100-TBC4-E000

11 | Seat truck small cover 44102-TLA3-E000

12 | Armrest 44200-TLA3-E000

13 | OBD rubber cover 44101-TLAS3-E000

14 | Rear left turn signal light 12410-TLA3-E000

15 | Rear right turn signal light 12420-TLAS3-E000

16 | Rear license plate light 12500-TLA3-E000

17 | Tail light 12400-TLA3-E000

18 | Charging port 13100-TBC4-E000

19 | Rear reflector 12620-TLA3-E000

20 | Self tapping flat round head screw M4.8 * 16 (black) 90903-45380

21 | Self tapping clip ST4.2, 65Mn 97501-04000

22 | BOSS self tapping screw 4* 12mm (black) 90903-34380

23 | Hexagonal flange bolt M6* 16 (black) 95801-06016-07

24 | Hexagonal flange nut M6 (black) 94050-06070-0A

25 | Cross recessed pan head small screw M5 * 12 (black) 90901-252G0

26 | Hexagon flange nut M5 (black) 94050-05070-0A

27 | Hexagonal flange bolt M8* 25 (black) 95801-08025-07

J HORWIN

21




Sitzbank

Nr. | Beschreibung Artikel Nr.

1 Seat cushion assembly 50100-TBC4-E000
2 | Left foot plate rubber 43210-TLAS3-E000
3 Right foot plate rubber 43220-TLA3-E000

i) HORWIN

22



Akku & Kabelbaum

Nr. | Beschreibung

Artikel Nr.

1 Main cable

11100-TBC4-E000

Double headed power supply connector cable

11201-TBC4-E000

Battery plug protection cover

11202-TLA3-E000

Akku 72 V / 45 Ah SK3 Plus

600465

Charger

13200-TBC4-E000

O |l | |W DN

Cross recessed pan head small screw M5* 12 (black)

90901-252G0

i) HORWIN

23



Label 1

1L Holding Group(K)Co. ,LINITED
MR/ | 1678

Dl
@—" O [RRASEKIDERsassssns | O w—@

—B()—uin* 15 Mex Bilg

ST LS

Nr. | Beschreibung

Artikel Nr.

1 Vin number plate

54000-TLA3-E000

Rear plate

54100-TLA3-E000

Hard label SK3 Plus

86388-TBC4-E000

Hexagonal flange bolt M6* 12 (black)

95801-06012-07

Hexagonal flange nut M6 (black)

94050-06070-0A

Ol |l b~ |lW DN

Pull out rivet 3 * 6

97601-03006-08

i) HORWIN

24



HORWIN )

HORWIN

PLEASE COVER THE
PLUG WHEN NOT IN USE

Nr. | Beschreibung Artikel Nr.

1 | Sticker 86291-TLA3-E000
2 Logo label on the handle cover 86020-TBC4-E000
3 | Flash label 87541-TLA3-E000
4 | Tire pressure and belt adjustment stickers 86505-TBC4-E000

i) HORWIN

25



